@@"@0 P

>

?:)

»

)y
v 6
ey ©
o™,
®@

®,
s
o <
® @
@.ﬁ -0

[y

L@

1290 SUPER ADVENTURE S, black 2023 <2023><US><F9975W5>
SIDE / CENTER STAND
55852

Pos Part Number Description Additional Text Quantity
1 61903022000C1 Centre stand 1.00
2 61903916050 Plain bearing 2.00
3 61903916020 Bushing 2.00
4 0025080306S HH COLLAR SCREW M8X30 TX40 2.00
5 61903022026C1 Rear spring mount, cmpl. 2.00
6 61903022010 Bearing bush, internal spring 2.00
7 0025060166 HH collar screw M6x16 TX30 2.00
8 60303030100 SIDESTAND SPRING L=118MM 2.00
10 61903022024C1 Swivel joint support 1.00
11 58303070100 BUMP RUBBER M8X25MM 1.00
12 0934080003 Hexagon nut DIN934 M8 1.00
13 0025080256 HH collar screw M8x25 1.00
14 61903023133C1 Side stand with magnet 1.00
16 62503027200 Screw for side stand M10x31.2 1.00
17 61903026050 Side stand bracket 1.00
18 00351003098 AH collar screw M10x30 ISA45 ONLY FOR ADVENTURE R | 2.00




19 61903026100C1 Side stand bracket 1.00
20 0025080256S HH COLLAR SCREW M8X25 TX40 3.00
21 60303024100 SIDE STAND SPRING 1.00
22 61303028001 Special screw, side stand prin 1.00
23 61011045000 Side stand sensor 1.00
24 0145800401238 Cap head screw ISO 14580-M4x12 2.00




